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« GTCR-CR

Item 92

* [tem 2 - See page 6
*|tems 3 and 4 - See page 7
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1 | 5404010568-1 | Complete Front/Rear Gangs Of Main Frame 1 44 | 6020310665-6 | French Head Pin 30,53 X 85mm 3
*2 | 5084040017-1 | Complete Hitch Drawbar T 110101 45 | 6020310054-2 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 2
*2 | 5084010362-2 | Complete Hitch Drawbar (W/ Safety chain) 1 46 | 6020030104-0 | Nut @3/8" 16F Unc 2
*3 | 5232011924-3 | Complete Wheel Shaft(Gauge1858mm) 1 47 | 6020311045-9 | Hexagonal Head Bolt 1/2" X 1" 12F W Gr5 Rt 3
*4 | 6020055697-9 | Hydraulic Cylinder "0.D" #1.5/8" X @3.1/2" X 330mm(Course) X 670mm(Closed) 2 48 | 5460030007-8 | Clamp With Hole For Bolt @1/2" 6
5 | 5138020001-9 | Wrench For Hexagonal Nut 3/8" - 1/2" 1 49 | 6020311114-5 | Hexagonal Head Bolt 3/4" X 2.3/4" 10F Unc1A Gr5 Rp 8 | 8|38
6 | 5138010036-7 | Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Large 1 49 | 6020311096-3 | Hexagonal Head Bolt 3/4" X 2.1/2" 10F Unc1A Gr5 Rp 8 | 8 8
7 | 5138010037-5 | Wrench For Hexagonal Nut 2.1/4" - 2.1/2" Small 1 50 | 5352050006-1 | Front Scraper 8 911 11 12 n
8 | 6020058711-4 | Wrench For Hexagonal Nut 5/8”and 1” 1 51 | 5348050006-3 | Complete Limiter Of @42 X 25mm 2
9 | 6020250681-2 | High Pressure Hydraulic Hose 3/8" X 800mm With 1Tcg And 1Trg 2 52 | 5348050009-8 | Complete Limiter Of @42 X 49,5mm 2
9 | 6020250956-0 | High Pressure Hydraulic Hose 3/8" X 400mm With 1Tcg And 1Trg 2 53 | 5558010248-3 | Piston Lock Of 280mm 2
10 | 5372011088-8 | Hose @3/8" X 8000mm With 1Tcg And 1Trf With Male Quickly Coupling 2 54 | 6020310421-1 | French Head Pin @9,8 X 61mm 4
11 | 6020312010-1 | French Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp With Lock 32 |36 | 40 | 44 | 48 44 55 | 6020390308-4 | Lock Nma - Type "R" 04,5 X 80mm 6|6 6 6|6 4
12 | 5352050005-3 | Rear Scraper 819110 1|12 n 56 | 50400300167 | Stabilizer Bar 1
13 | 5024010298-3 | Smooth Washer 317 X 344 X 4,75mm 32 136 | 40 | 44 | 48 44 57 | 6020310595-1 | French Head Pin #1”X 105mm 1
14 | 6020010412-1 | Pressure Washer 5/8" Media Industry 34 |38 | 42| 46 | 50 46 58 | 6020395085-6 | Nma Lock - Type “R” De 85,00 X 102mm 1
15 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 3313741 45| 49 45 59 | 6020015901-5 | Flat washer 26,50 X #56,00 X 3,00mm 9
16 | 5022012447-6 | Rear Frame Gtcr-Cr 16 Discs Complete 1 60 | 5566010002-3 | Complete Stabilizer Rod(540mm) 2
16 | 5022012448-4 | Rear Frame Gtcr-Cr 18 Discs Complete 1 61 | 6020310598-6 | French Head Pin @3/4”X 75mm 2
16 | 5022012449-2 | Rear Frame Gtcr-Cr 20 Discs Complete 1 62 | 60200501147 | Cotterpin 1/4" X 1.1/2" 212422 2
16 | 5022012450-6 | Rear Frame Gtcr-Cr 22 Discs Complete 1 1 63 | 5530140006-2 | Support Of Stabilizer Bar 1
16 | 5022012451-4 | Rear Frame Gtcr-Cr 24 Discs Complete 1 64 | 6020310605-2 | French Head Pin @7/8”X 105mm 1
17 | 5022011253-2 | Front Rear Gang 1 65 | 6020310248-0 | Hexagonal Head Bolt 1.1/4" X 8" 7F Unc1A Gr5 Rp 2
17 | 5022011249-4 | Front Rear Gang 1 66 | 5456010022-4 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00mm With Hole R.3/8" 2
17 | 5022011259-1 | Front Rear Gang 1 67 | 6020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 2
17 | 5022011257-5 | Front Rear Gang 1 1 68 | 5530060020-3 | Hoses Support 1
17 | 5022011255-9 | Complete Front Gang 1 69 | 5432040027-1 | Square Head Pin @37,3 X 220mm W/Handle L O B |
18 | 6020311196-0 | French Head Bolt 1" X 3.1/2" 8F Unc1A Gr5 Rp 8 69 | 6020317727-8 | Square Head Pin @37,5 X 245mm 1
19 | 5558210003-8 | Bolt Lock 8 70 | 6020050122-8 | Cotterpin 3/8" X 2.1/2" 1
20 | 5498010387-3 | Right Complete Wheel 400X60 14 Ply 1 71 | 5024010039-5 | Smooth Washer 26,2 X @44 X 4,75mm L O B O | 2
20 | 5498100070-9 | Complete Wheel 400X60 14 Ply 1 72 | 5024010130-8 | Smooth Washer @39 X 366 X 4,75mm(Galvanised) 1
21 | 6020010420-2 | Pressure Washer 1" Media Industry 9 73 | 5024010232-0 | Smooth Washer 39,8 X 66,5 X 4,75mm 2
22 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm 1 74 | 6020310963-9 | French Cab Pin @37.5 x 104mm 2
23 | 6020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 1 75 | 6020050118-0 | Cotterpin 1/4"X 2.1/2" 2
24 | 5224030018-4 | Oil Distributor 1 76 | 6020310415-7 | Tyre 400/60 15.5/14 Traction 2
25 | 6020010406-7 | Pressure Washer 3/8" Media Industry 2121221 2 77 | 6020010817-8 | Rim Ag 13,00 X 15.1/2" 2
26 | 6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50mm 1 78 | 6020410040-6 | Tyre Valve Tr-618 A 2
27 | 5352040006-7 | Central Scraper Of 3/8" X3" X 310mm 108 10|12 14 12 79 | 6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 2
28 | 6020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 20 | 16 | 20 | 24 | 28 24 80 | 5432080016-4 | Lock Pin 37,5 X 110mm Without Grease Fitting 2
29 | 6020010410-5 | Pressure Washer 1/2" Media Industry 20 | 16 | 20 | 24 | 28 24 81 | 6010601961-7 | Lifting Support For Gta/Gtcr With Disc 34" 4 18|88 8
30 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00mm 20 | 16 | 20 | 24 | 28 24 82 | 6020370264-0 | Complete Lifting Support 1
31 | 5530540015-6 | Articulation Shaft Support 1 83 | 60202502930 | Helical Spring @43 X @67 X 157mm 2
32 | 5232040074-0 | Articulation Wheel Shaft 1 84 | 5566080078-5 | Rod 0f 31" X 565mm 2
33 | 6020310242-1 | Square Head Bolt 3/4" X 3.1/2" 10F Unc1A Gr5 Rp 4 85 | 5324020001-1 | Guide 049 X 110mm 2
34 | 5204030007-4 | Articulation Shaft Hub Of Tires 2 86 | 6010600463-6 | Spring Bushing 4
35 | 6020130108-7 | Grease Fitting 1/8" 12 87 | 5080012344-2 | Bushing of @40 X 870 X @82,55 X 41,5mm (F/ Safety chain) 1
36 | 5024010007-7 | Smooth Washer @20,3 X #46,5 X 4,75mm 214120212 2 88 | 5080012321-3 | Bushing of #40X 82,55 X 70,5mm (F/ Safety chain) 1
37 | 6020010414-8 | Pressure Washer 3/4" Media Industry 12 89 | 5080012345-0 | Bushing of @40 X @70 X #82,55 X 70,5mm (F/ Safety chain) 1
38 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm 16 90 | 5080012320-5 | Bushing of @40 X #82,55 X 41,5mm (F/ Safety chain) 1
39 | 5040120528-1 | Support Right Bar 76 X 570mm X 1" 1 91 | 6020230473-0 | Chain Sling Gr8 W/Link @10mm (F/safety chain) 1
40 | 5040010237-3 | Support Left Bar 76" X 1" X 570mm 1 92 | 5498100028-8 | Assembled Wheel 900X20 14 Plies (New Tire) 2
41 | 5432120090-0 | French Head Pin 330,53 X 97mm 4 93 | 6020310409-2 | Tire 900x20-14Ls 1
42 | 5024010061-1 | Smooth Washer 33,5 X 53,5 X 4,75mm 7 94 | 6020350419-8 | Wheel 7.00 X 20mm W/Ring 1
43 | 6020050116-3 | Cotterpin 1/4" X 2" 917171717 7 95 | 6020050359-0 | Inner Tube 900X20 1
96 | 6020310420-3 | Protector for Inner Tube 900X20 1
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« Hitch Drawbar

All

Code Product description

5084020002-4 | Spare Hitch Drawbar

5332020003-9 | Spare Hitch Shackle

5040020003-0 | Spare Hitch Transversal Bar

5136011952-5 | Adjustment Upper Plate Of Drawbar

5456010022-4 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00Mm With Hole R.3/8"
6020310054-2 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt

6020010424-5 | Pressure Washer 1.1/4" Media Industry

6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm

6020130108-7 | Grease Fitting 1/8"

6020310249-9 | Hexagonal Head Bolt 1.1/4" X 9" 7F Unc1A Gr5 Rp
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All

Code Product description

5084010361-4 | Spare Hitch Drawbar

5332010132-4 | Spare Hitch Shackle

5040020003-0 | Spare Hitch Transversal Bar

5136011952-5 | Adjustment Upper Plate Of Drawbar

5456010022-4 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Key.2" Height.31,00Mm With Hole R.3/8"
6020310054-2 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt

6020010424-5 | Pressure Washer 1.1/4" Media Industry

6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm

6020130108-7 | Grease Fitting 1/8"

6020310249-9 | Hexagonal Head Bolt 1.1/4" X 9" 7F Unc1A Gr5 Rp
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 Wheel Shaft (Gauge 1858mm)

All

Code Product description

5232011923-5 | Shaft 2094Mm

6020130108-7 | Grease Fitting 1/8"

5204010493-3 | Complete Wheel Hub

5024010711-0 | Smooth Washer @64 X #82 X 2Mm

5456020010-5 | Nut 2.1/2" 12F

6020310489-0 | Heavy Elastic Pin @10 X 75Mm

5096010051-1 | Hub Cap

6020310803-9 | Conic Hexagonal Nut 3/4" 16F Unf Gr5 Ch.1.1/2" Height 22,00Mm
5204010492-5 | Wheel Hub

10 | 6020350196-2 | Bearing 3920/3982

11 | 6020350190-3 | Bearing 33287/33462

12 | 6020350280-2 | Retainer #87,30 X #120,80 X 14,30Mm

13 |6020311106-4 | Hexagonal Head Bolt 3/4" X 2.3/4" 16F Unf1A Gr5 Rp

14 16020310096-8 | Allen Bolt S/C5/16" X 1/2" 18F Unc1A C112.9 Rt (Phosphated)
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Item
All

Code Product description

Sealing kit LENIORS

Gasket Std 2500-3000

Guide ring W2-3500-500 (@3.1/2" x 1/2")

Ring 0Ring 2-126 (026,57 x @3,53mm)

Ring 0°Ring 2-338 (078,74 x ©5,33mm)

Parback 8-338

Guide ring 6W8-1875-495 (041,22 x 47,62 x 1/2")
Gasket B 1870-1625-375B (#1.5/8" x 32" x 3/8")
Cleaner D-1625

6020190195-5 | Repair Kit Leniors J003341

J003341

Sealing kit
LENIORS

FPoONOYUVLT A WN -
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For the purpose of replacing parts, please check the
cylinder liner for - The Baldan code, the manufacturer’s
code and name and the date of manufacture.
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« Discs Section

Item

Code Product description

16 Discs
18 Discs

*1 15368010832-0 | Complete Axial (0il) Bearing Of 360mm Without Protec. F/Shaft #2.1/4" Between Holes 195mm
*1 15368010837-0 | Complete Axial (0il) Bearing Of 360mm W/Protec. F/Shaft @2.1/4" Between Holes 195mm

2 1 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00mm

3 16020010420-2 | Pressure Washer 1" Media Industry

4 16020015901-5 | Smooth Washer @26,5 X 856,00 X 3,00mm(DIN 994 de #1")

5 |5558210009-7 | Bearing Bolt Lock

6 |6020311197-8 | French Head Bolt 1" X 5" 8F Unc1A Gr5 Rp Special

6

7

8
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60203112141 | French Head Bolt 1" X 5.1/2" 8F Unc1A Gr5 Rp Special
5120010051-8 | Spool 360mm For Shaft ¢2.1/4"
5024050005-9 | Concave Washer Of Tip Shaft With Hole Of @2.1/4"

_
o
(=)}
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2
9 |5024050010-5 | Smooth Washer @62 X 392 X 6,00mm 4 8 8 8 8
10 |5558050005-5 | Lock Of Nut Of Shaft 4 8 8 8 8
11 | 6020010412-1 | Pressure Washer 5/8" Media Industry 8 |16 |16 | 16 | 16
12 16020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 8 | 16| 16 | 16 | 16
13 |5456010017-8 Hexagonal Nut 2.1/4" 7Fpp-W Wrench 84mm Height 58mm (Special) 4 1 8|88 8
14 | 5232011462-4 | Shaft @2.1/4" X 1715mm 2
14 | 5232011456-0 | Shaft @2.1/4" X 2075mm 2
14 | 5232011455-1| Shaft @2.1/4" X 1355mm 2 | 42
14 | 5232011461-6 | Shaft @2.1/4" X 2810mm 2 4
15 | 3172500501-9 | Concave Notched Disc Blade Wdimple 32 X 9,00 Hc Rd 2.14 Internal Bevel 16 | 18 | 20 | 22 | 24
15 | 3172550501-1 | Concave Notched Disc Blade Wdimple 32 X 12,00 Hc Rd 2.14 Internal Bevel 16 | 18 | 20 | 22 | 24
15 | 3173500507-6 | Concave Notched Disc Blade Wdimple 34”X 9,00 Fc Rd 2.1/4” External Bevel 16 | 18 | 20 | 22 | 24
15 | 3173500501-7 | Concave Notched Disc Blade Wdimple 34 X 9,00 Hc Rd 2.14 Internal Bevel 16 | 18 | 20 | 22 | 24
15 | 3173550501-0 | Concave Notched Disc Blade Wdimple 34 X 12,00 Hc Rd 2.14 Internal Bevel 16 | 18 | 20 | 22 | 24
16 | 5024050009-1 | Convex Washer For Shaft #2.1/4" 2 1 41 4] 4] 4

*|tem 1 - See page 9
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« Axial Bearing (Oil)

Item

Code Product description

All
Without/Protection
With/Protection

5081010007-6 | Hexagonal Head Plug 3/4" - R.3/8" - 19F - Bspt(Gas) 2
6020190114-9 | Gascket @140 X @182 X 1/64"
5368010827-3 | Axial Spare Front/Rear Bearing Without Protection 1
5368010828-1 | Axial Spare Front/Rear Bearing W/Protection
5080011198-3 | Bushing 879,41 X 0123,1 X 61Mm
6020350034-6 | Bearing 32216

5080011187-8 | Central Bushing Of The Bearing
5538010215-2 | Cover Of Axel Bearing

5024010378-5 | Concave Washer @230 X 64Mm Bearing
5024010380-7 | Convex Washer @200 X 54Mm The Bearing
10 | 5136018374-6 | Protection Plate 1
11 | 6020010995-6 | Axial Gascket Ring @96 X @117Mm 2
12 1 6020010410-5 | Pressure Washer 1/2" Media Industry 4
13 | 6020010406-7 | Pressure Washer 3/8" Media Industry 6
14 16020310062-3 | Hexagonal Head Bolt 1/2" X 3/4" 13F Unc Gr5 Rt 4
15 16020310021-6 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr5 Rt 6
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Code

Item

Product description

All

6020071730-1
5206010150-7
5206010308-9
5206010310-0
6020070886-8

v B W N =

Sticker Gtcr-Cr Baldan (85 X 700Mm)

Sticker - Warning -Place Piston Lock For Transport
Sticker Hydraulic Hoses Warning(150 X 95Mm)

Sticker Disc Warning (150 X 95Mm)

Sticker Lubricate And Retighten (58 X 195Mm)

S ]
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+0 dlea hidraullco trabalha sob alts praseda, &

pode penetrar na pele, causando graves

farimantos.

Veriligue periodicaments o estade de
a0 das mangueir 3 indici

8 VaZAMENLO SUREL latamenta.
-Ao ligar ou desligar as mangueiras
hidraulicas alivi dogirouno.

A\ ATTENTION

hidriulicas alivie la presiondel circuito. hases

A\ ATENCION

+El accite hidrulica trabaja @ alta presion y | *The hydraulic il operates under high
n la piel, causanda | RreEsUre and can pensirate throush the chack

the Gonseruation conditions of the houses

periodically and substitwe immediately i
ancy Indication of [sskags = found.
*Relesse the pressure In the circult prior o
connecting or disconncsting the hidraulic

Item 3

Item 1

+Mantenha-se sempre longs dos
elementas ativos da maguina (disces),
0% mesmos sdo aflados ¢ podem
provocar acidentes.

Ao proceder qualquer Servign nos
discos ultilize luvas nas mans.

A\ ATTENTION

*Keep away from the active elements af
the machine (disc blades), they are
sharp and may cause accidents.

“When condueting any service en active
slements, use safaty gloves.

-
el
iy,

A\ ATENCION

=Mantengase siempre a distancia de los.
discos de lamaguina. los mismos estam
atiladas y puaden provocar accidantes.
*Cuando tenga qua hacar algun servicio
an los discos, use guantes en las
manos.

Item 4

A ATENGAO ‘ A CAUTION |AATENC|ON

LUBRIFIQUE O LUBRICATE LUBRIQUE EL
IMPLEMENTO THE ENGINE EQUIPO Y APRIETE
E APERTES OS AND TIGHTEN LOS TORNILLOS
PARAFUSOS THE BOLTS DAILY DIARIAMENTE
DIARIAMENTE
=
Item 5
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« Stickers - From 05/2023 § Code Product description =

1 16020095955-0 | Emblem 70 X 132.6mm 1

2 16020079194-3 | Gtcr-Cr Baldan Sticker (90 X 2570mm) 1

3 16020079195-1 | Gter-Cr Baldan Sticker (90 X 1763mm) 1

4 16020079106-4 | Left Taillight Sticker (60 X 260mm) 1

5 16020079196-0 | Gtcr-Cr Sticker (75 X 1045mm) 1

6 |6020079107-2 | Right Taillight Sticker (60 X 260mm) 1

7 15206010150-7 | Sticker - Warning -Place Piston Lock For Transport 1

8 1 5206010308-9 | Sticker Hydraulic Hoses Warning(150 X 95Mm) 1

9 5206010310-0 | Sticker Disc Warning (150 X 95Mm) 1

10 16020070886-8 | Sticker Lubricate And Retighten (58 X 195Mm) 1

[tem 1

Item 2 B

GTCR-CR
=

Item3

=T

I ol )

Item 5 Item 6

Ak aTENgAO
{\ ATENGAD | A\ CAUTION | A ATENCION
LUBRIFIQUE & LUBRICATE LUBRICHIE EL
IMFLEMENTO THE ENGINE EQUIPD Y APRIETE
A EAFERTEE OF AND TIGHTEN LOS TORNILLOS
Gk STIERiON GRCATENCION PARAFLIZ0S THE ROLTS DALY |  DIARIAMENTE
e DIARIAMENTE
|........‘......m«.¢m-~ e e i Item 10

Item 7
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Avenida Baldan, 1500
Nova Matao
15.993-900

Matao/SP - Brasil
sac@baldan.com.br
export@baldan.com.br

+5516 3221 6500
baldan.com.br
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